SPTG72-BOS00
Detail B COMPONENT BREAK DOWN




Item No. Part Number Description Qty.
] SPTG72-FA Base Frame Assembly 1
2 SPG-GA Grapple Assembly 2
3 SPG-CA Cylinder Cover Assembly 2
4 SPG-CYL Hyd. Cylinder (HBU2510-ORB) 2
5 SPTG-SA Step Assembly 1
6 SPG-00] Front Cylinder ﬁiggg)zos%ple Mount Pins 6
7 SPG-001-B Rear Cylinder Pin (1.25" x 6.125") 2
8 HBOLT 0.3750-16x2.5 3/8" X 2.5" Hex Bolt 8
? HNUT 0.3750-16 3/8" Hex Nut 10
10 2703-06 JIC Bulkhead Tee Bulkhead Branch Tee 2
11 SPG-HA-002 Long Cylinder Hose 1
12 SPG-HA-003 Short Cylinder Hose 1
13 SPG-HA-003 Connection Hose 2
14 HE1 25-SSEFC-F Flat Face Hydrouli&é&mui(clzllé)(lonnec’r Coupler- 1
15 HF1 25-SSFFC-M Flat Face Hydroulicu\(?\gilcél)( Connect Coupler- 1
16 HF90 90 Hyd. Elbow 2
17 SPTG-FA-005 Grapple Tine (removeable) 9
18 HBOLT 0.6250-11x4 5/8" X 4" Hex Bolt 9
19 HNUT 0.6250-11 5/8" Hex Nut 9
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